Корзина
в данный момент не выбран
ни один товар
 
 
 
 
нет описания

Модель Наименование Цена(грн)
1 949-747 ROLL PIN D6X25 (10 PCS.) 0
шт.  
2 985-475 HANDLE HOLDER (A) 0
шт.  
3 985-465 HANDLE BOLT 0
шт.  
4 985-455 Ударник 0
шт.  
5 985-454 Кольцо 56.83
шт.  
6 301-509 Палец 101.38
шт.  
6 985-451 Палец 0
шт.  
7 985-452 Поршень 0
шт.  
7 317-084 Поршень 220.31
шт.  
8 990-083 HEX. SOCKET HD. BOLT (W/FLANGE) M8X35 0
шт.  
10 956-996 Кольцо 64.19
шт.  
11 939-542 Кольцо 24.09
шт.  
12 985-453 Кольцо 0
шт.  
13 985-450 Шатун 0
шт.  
14 985-470 Подшипник роликовый 0
шт.  
15 949-665 HEX. SOCKET HD. BOLT M5X14 (10 PCS.) 0
шт.  
16 985-449 Крышка 0
шт.  
17 877-316 Кольцо 0
шт.  
17 985-448 Кольцо (S-80) 0
шт.  
18 985-467 Втулка 0
шт.  
19 319-502 Кривошип 0
шт.  
20 985-443 Планка 0
шт.  
21 620-4DD Шарікопідшипник 137.39
шт.  
22 986-941 Корпус 0
шт.  
24 302-096 STOPPER SPRING 0
шт.  
25 993-243 STOPPER SLEEVE 0
шт.  
26 943364 Винт 3.49
шт.  
27 985-477 SIDE HANDLE 0
шт.  
28 985-476 HANDLE HOLDER (B) 0
шт.  
29 302-095 Фиксатор 0
шт.  
29 985-462 Фиксатор 0
шт.  
30 985-479 Болт 50.41
шт.  
31 986-945 Крышка 0
шт.  
32 986-944 Боек 0
шт.  
33 986-943 Кольцо 0
шт.  
34 986-942 DAMPER 0
шт.  
35 986-946 Кольцо 0
шт.  
36 957-561 HITACHI LABEL 0
шт.  
37 949-323 FLAT HD. SCREW M4X12 (10 P 0
шт.  
38 980-735 WIND GUIDE 0
шт.  
39 985-436 DUST WASHER 0
шт.  
40 620-0VV Шарікопідшипник 80.1
шт.  
41 985-435 Корпус 0
шт.  
43 994-084 HEX. SOCKET HD. BOLT (W/FL 0
шт.  
44 983-362 Щеткодержатель 0
шт.  
45 999-071 Щетки угольные 281.19
шт.  
46 961-781 Крышка 40.33
шт.  
47 981-959 CAP COVER 0
шт.  
48 958-715 Шуруп 11.2
шт.  
49 994-085 HEX. SOCKET HD. BOLT (W/FL 0
шт.  
50 980-750 GUIDE PLATE 0
шт.  
51 985-469 INTERNAL WIRE HOLDER 0
шт.  
52 980-727 Корпус 221.25
шт.  
53 985-605 TAPPING SCREW (W/WASHER) D 0
шт.  
54 938-307 PILLAR TERMINAL 0
шт.  
55 958-308Z PILLAR TERMINAL (A) 0
шт.  
56 990-082 SUPPORT (E) 0
шт.  
57 995-398 Выключатель 0
шт.  
58 982-169 HEX. SOCKET SET SCREW M5X1 0
шт.  
59 985-437 TAIL COVER 0
шт.  
60 985-480 TAPPING SCREW (W/WASHER) D 0
шт.  
62 949-510 RIVET D2.5X4.8 (10 PCS.) 0
шт.  
64 959-141 CONNECTOR 50092 (10 PCS.) 68.9
шт.  
65 983-276Z INTERNAL WIRE 0
шт.  
66 949-423 WASHER M4 (10 PCS.) 0
шт.  
68 991-711 Втулка 19.31
шт.  
69 956-636 TAPPING SCREW (W/WASHER) D4X25 0
шт.  
70 983-273 Ручка лев. 0
шт.  
71 980-751 HANDLE PACKING 0
шт.  
73 985-474 WIRE SUPPORT 0
шт.  
74 984-750 Тяга 0
шт.  
75 960-266 Втулка 0
шт.  
76 983-272 Ручка прав. 0
шт.  
77 994-273 Конденсатор 0
шт.  
78 940-778 Втулка 40.28
шт.  
79 500-390Z Кабель 0
шт.  
80 986-968 CRANK CASE ASS'Y 0
шт.  
81 985-445 Кольцо 0
шт.  
82 985-446 Шестерня 0
шт.  
83 932-815 WOODRUFF KEY 3X13 0
шт.  
84 985-442 Шарікопідшіпник 150.12
шт.  
85 985-447 Прокладка 0
шт.  
86 985-440 GEAR COVER 0
шт.  
87 949-660 HEX. SOCKET HD. BOLT M6X20 (10 PCS.) 0
шт.  
88 620-2VV Шарікопідшипник 104.83
шт.  
89 985-439 OIL SEAL (FPM 807) 0
шт.  
90 985-438 Кольцо 0
шт.  
91 985-482 FAN 0
шт.  
92 985-472E Якорь 0
шт.  
93 961-400 HEX. HD. TAPPING SCREW D5X 0
шт.  
95 971-825 INTERNAL WIRE 0
шт.  
96 985-471E STATOR ASS'Y 220V-230V 0
шт.  
97 959-140 CONNECTOR 50091 (10 PCS.) 0
шт.  
98 937-623 Пружина 11.76
шт.  
99 985-464 Фиксатор комплект 0
шт.  
101 990-079 Болт 19.31
шт.  
102 949-454 SPRING WASHER M5 (10 PCS.) 0
шт.  
103 949-424 WASHER M5 (10 PCS.) 0
шт.  
104 986-959 HOLDER ASS'Y 0
шт.  
105 986-960 HOLDER (A) 0
шт.  
106 986-961 HOLDER (B) 0
шт.  
107 949-656 HEX. SOCKET HD. BOLT M8X20 (10 PCS.) 0
шт.  
108 944-951 GRIP 0
шт.  
109 986-962 SHAFT 0
шт.  
110 986-963 WASHER (C) 0
шт.  
111 310-891 STOP LEVER ASS'Y 0
шт.  
112 319-842 CRANK SHAFT SETY 0
шт.